

Annexure II

List of Products for Formulation Development and Documentation				
Sl No	Generic Name	Strength	Dosage Form	Cherapeutic Class
1	Aluminium Hydroxide + Magnesium Hydroxide	250 mg + 400 mg	Chewable Tablet	Antacid
2	Aluminium Hydroxide + Magnesium Hydroxide	250 mg + 125 mg/ 5 ml	Suspension	Antacid
3	Aluminium Hydroxide + Magnesium Hydroxide + Simethicone	400 mg + 400 mg + 30 mg	Chewable Tablet	Antacid + Simethicone
4	Aluminium Hydroxide + Magnesium Hydroxide + Simethicone	200 mg + 400 mg + 30 mg / 5 ml	Suspension	Antacid + Simethicone
5	Sodium Alginate + Potassium Bicarbonate	500 mg + 100 mg / 5ml	Suspension	Antacid
6	Magnesium Hydroxide + Liquid Paraffin	300 mg + 1.25 mg / 5 ml	Suspension	Antacid
7	Simethicone	67 mg / ml	Padiatric Drops	Antidyspeptic and Carminative
8	Dicycloverine Hydrochloride	10 mg	Tablet	Antispasmodic
9	Dicycloverine Hydrochloride	10 mg / 5 ml	Syrup	Antispasmodic
10	Hyoscine Bytulbromide	10 mg & 20 mg	Tablet	Antispasmodic
11	Alverine	60 mg	Tablet	Antispasmodic
12	Drotraverine	40 mg	Tablet	Antispasmodic
13	Drotraverine	40 mg / 2 ml	IM Injection	Antispasmodic
14	Meverine	135 mg	Tablet	Antispasmodic
15	Oxyphenonium Bromide	5 mg	Tablet	Antispasmodic
16	Tiemonium Methylsulfate	50 mg	Tablet	Antispasmodic
17	Tiemonium Methylsulfate	10 mg / 5 ml	Syrup	Antispasmodic
18	Tiemonium Methylsulfate	5 mg / 2 ml	IM Injection	Antispasmodic
19	Trimebutine	100 mg	Tablet	Antispasmodic
20	Domperidone	10 mg	Tablet	Motility Stimulant
21	Domperidone	5 mg / 5 ml	Suspension	Motility Stimulant
22	Domperidone	5 mg / ml	Padiatric Drops	Motility Stimulant
23	Metoclopramide	5 mg	Tablet	Motility Stimulant
24	Famotidine	20 mg & 40 mg	Tablet	H2 Receptor antagonist
25	Ranitidine	150 mg	Tablet	H2 Receptor antagonist
26	Misoprostol	200 mcg & 600 mcg	Tablet	Prostaglandine Analogue
27	Omeprazole	20 & 40 mg	Capsule	Proton Pump Inhibitor
28	Esomeprazole	20 mg & 40 mg	Tablet	Proton Pump Inhibitor
29	Pantoprazole	20 mg & 40 mg	Tablet	Proton Pump Inhibitor
30	Rabeprazole	20 mg	Tablet	Proton Pump Inhibitor
31	Lansoprazole	30 mg & 60 mg	Capsule	Proton Pump Inhibitor
32	Lomeramide	2 mg	Capsule	Antimotility Drug
33	Nitazoxanide	500 mg	Tablet	Antidiarrhoeal Antiprotozoal
34	Tegaserod	6mg	Tablet	Irritable Bowel Syndrome
35	Lactulose	3.35 g / 5 ml	Oral Solution	Osmotic Laxative
36	Diosmin + Hesperidin	450 mg + 50 mg	Tablet	Phlebotonic and Vascular Protecting agent
37	Pancreatin	325 mg	Tablet	Digestive Enzyme
38	Ursodeoxycholic Acid	150 mg & 300 mg	Tablet	Antigallstone drug
39	Amiodarone	100 mg & 200 mg	Tablet	Anti-arhythmic Drug
40	Digoxin	0.25 mg	Tablet	Cardiac Glycoside

41	Methyldopa	250 mg	Tablet	Antihypertensive agent
42	Propranolol	10 mg & 40 mg	Tablet	Antihypertensive agent
43	Atenolol	50 mg & 100 mg	Tablet	Antihypertensive agent
44	Bisoprolol	2.5 mg & 5 mg	Tablet	Antihypertensive agent
45	Carvedilol	6.25 mg, 12.5 mg & 25 mg	Tablet	Antihypertensive agent
46	Labetalol	100 mg & 200 mg	Tablet	Antihypertensive agent
47	Nebivolol	2.5 mg & 5 mg	Tablet	Antihypertensive agent
48	Prazosine	1 mg & 2 mg	Tablet	Antihypertensive agent
49	Terazosin	1 mg & 2 mg	Tablet	Antihypertensive agent
50	Captopril	25 mg & 50 mg	Tablet	Antihypertensive agent
51	Enalapril	5 mg & 10 mg	Tablet	Antihypertensive agent
52	Ramipril	1.25 mg, 2.5 mg & 5 mg	Tablet	Antihypertensive agent
53	Lisinopril	5 mg & 10 mg	Tablet	Antihypertensive agent
54	Perindopril	2 mg, 4 mg & 8 mg	Tablet	Antihypertensive agent
55	Candesartan	8 mg & 16 mg	Tablet	Antihypertensive agent
56	Irbesartan	75 mg & 150 mg	Tablet	Antihypertensive agent
57	Losartan Potassium	25 mg, 50 mg & 100 mg	Tablet	Antihypertensive agent
58	Olmesartan	10 mg, 20 mg & 40 mg	Tablet	Antihypertensive agent
59	Telmisartan	40 mg & 80 mg	Tablet	Antihypertensive agent
60	Valsartan	80 mg & 160 mg	Tablet	Antihypertensive agent
61	Hydrochlorothiazide	25 mg & 50 mg	Tablet	Antihypertensive agent
62	Bumetanide	1 mg & 5 mg	Tablet	Antihypertensive agent
63	Bumetanide	2 mg / 2 ml	IM Injection	Antihypertensive agent
64	Furosemide	40 mg	Tablet	Antihypertensive agent
65	Furosemide	20 mg / 2 ml	IM Injection	Antihypertensive agent
66	Torsemide	20 mg	Tablet	Antihypertensive agent
67	Eplerenone	25 mg & 50 mg	Tablet	Antihypertensive agent
68	Spirolactone	25 mg & 100 mg	Tablet	Antihypertensive agent
69	Furosemide + Spirolactone	20 mg + 50 mg	Tablet	Antihypertensive agent
70	Mannitol	10 % & 20 %	IV Infusion	Osmotic Diuretic
71	Bosentan	62.5 mg	Tablet	Pulmonary Arterial Hypertension
72	Atenolol + Amlodipine	50 mg + 5 mg	Tablet	Antihypertensive agent
73	Benazepril + Amlodipine	10 mg + 2.5 mg, 10 mg + 5 mg & 20 mg + 10 mg	Tablet	Antihypertensive agent
74	Bisoprolol + Hydrochlorothiazide	2.5 mg + 6.25 mg	Tablet	Antihypertensive agent
75	Indapamide + Perindopril	1.25 mg + 4 mg	Tablet	Antihypertensive agent
76	Candesartan + Hydrochlorothiazide	8 mg + 12.5 mg	Tablet	Antihypertensive agent
77	Irbesartan + Hydrochlorothiazide	75 mg + 12.5 mg	Tablet	Antihypertensive agent
78	Losartan Potassium + Hydrochlorothiazide	50 mg + 12.5 mg	Tablet	Antihypertensive agent
79	Olmesartan + Amlodipine	20 mg + 5 mg	Tablet	Antihypertensive agent
80	Olmesartan + Hydrochlorothiazide	20 mg + 12.5 mg	Tablet	Antihypertensive agent
81	Ramipril + Hydrochlorothiazide	2.5 mg + 12.5 mg	Tablet	Antihypertensive agent
82	Telmisartan + Amlodipine	40 mg + 5 mg	Tablet	Antihypertensive agent
83	Telmisartan + Hydrochlorothiazide	40 mg + 12.5 mg	Tablet	Antihypertensive agent
84	Valsartan + Amlodipine	160 mg + 10 mg	Tablet	Antihypertensive agent
85	Valsartan + Hydrochlorothiazide	80 mg + 12.5 mg	Tablet	Antihypertensive agent
86	Glyceryl Dinitrate	2.6 mg	SR Tablet	Coronary Vasodilator

87	Isosorbabide Mononitrate	20 mg	Tablet	Coronary Vasodilator
88	Amlodipine	5 mg & 10 mg	Tablet	Calcium Channel Blocker
89	Diltiazem	30 mg & 60 mg	Tablet	Calcium Channel Blocker
90	Lercanidipine	10 mg	Tablet	Calcium Channel Blocker
91	Lacidipine	2 mg	Tablet	Calcium Channel Blocker
92	Nifedipine	20 mg	SR Tablet	Calcium Channel Blocker
93	Nimodipine	30 mg	Tablet	Calcium Channel Blocker
94	Verapamil	40 mg & 80 mg	Tablet	Calcium Channel Blocker
95	Verapamil	240 mg	SR Tablet	Calcium Channel Blocker
96	Nicorandil	10 mg	Tablet	Potassium Channel Activator
97	Ivabradine	5 mg & 7.5 mg	Tablet	Antianginal & Anti-ischemic drug
98	Ranolazine	500 mg	ER Tablet	Antianginal & Anti-ischemic drug
99	Trimatazadine	20 mg & 35 mg	Tablet	Antianginal & Anti-ischemic drug
100	Amlodine + Atorvastatin	5 mg + 10 mg	Tablet	Antianginal & Lipid lowering agent
101	Almitrine + Raubasine	30 mg + 10 mg	Tablet	Cerebral Vasodilator & Neurosensory oxygenator drug
102	Vinpocetine	5 mg	Tablet	Cerebral Vasodilator & Neurosensory oxygenator drug
103	Cilostazol	100 mg	Tablet	Peripheral vasodilator drugs
104	Pentoxifylline	400 mg	CR Tablet	Peripheral vasodilator drugs
105	Levocarnitine	330 mg	Tablet	Drug for muscular energy metabolism
106	Dobutamine	250 mg / 20 ml	IV Infusion	Inotropic Sympathomimetic
107	Dopamine	200 mg / 5 ml	IV Infusion	Inotropic Sympathomimetic
108	Enoxaperin	40 mg, 60 mg & 80 mg	Prefilled syringe or ampoule	Parenteral anticoagulant
109	Warfarin	5 mg	Tablet	Oral Anticoagulant
110	Aspirin	75 mg, 100 mg & 300 mg	Tablet	Antiplatelet Drug
111	Clopidogrel	75 mg	Tablet	Antiplatelet Drug
112	Prasugrel	5 mg & 10 mg	Tablet	Antiplatelet Drug
113	Aspirin + Clopidogrel	75 mg + 75 mg	Tablet	Antiplatelet Drug
114	Streptokinase	1.5 million/vial	Powder	Fibrinolytic drug
115	Phytominadione or Vitamin K	10 mg / ml	Oral/IM/IV Injection	Antifibrinolytic/ Coagulant
116	Tranexamic Acid	500 mg	Capsule	Antifibrinolytic/ Coagulant
117	Ezetimibe	10 mg	Tablet	Lipid Lowering agent
118	Fenofribate	160 mg & 200 mg	Capsule	Lipid Lowering agent
119	Atorvastatin	10 mg, 20 mg & 40 mg	Tablet	Lipid Lowering agent
120	Fluvastatin	20 mg, 40 mg & 80 mg	Capsule	Lipid Lowering agent
121	Pitavastatin	2 mg	Tablet	Lipid Lowering agent
122	Rosuvastatin	5 mg , 10 mg & 20 mg	Tablet	Lipid Lowering agent
123	Simvastatin	10 mg	Tablet	Lipid Lowering agent
124	Inositol Nicotinate	500 mg & 750 mg	Tablet	Lipid Lowering agent

125	Salbutamol	2 mg & 4 mg	Tablet	Bronchodilator
126	Salbutamol	100 mcg/puff	Metered dose inhaler	Bronchodilator
127	Salbutamol	2 mg / 5 ml	Syrup	Bronchodilator
128	Salbutamol	2.5 mg / 2.5 ml	Nebulizer	Bronchodilator
129	Levosalbutamol	1 mg & 2 mg	Tablet	Bronchodilator
130	Levosalbutamol	1 mg/ 5 ml	Syrup	Bronchodilator
131	Terbutaline	2.5 mg	Tablet	Bronchodilator
132	Terbutaline	1.5 mg / 5 ml	Syrup	Bronchodilator
133	Bambuterol	10 mg & 20 mg	Tablet	Bronchodilator
134	Tulobuterol	2 mg	Tablet	Bronchodilator
135	Tulobuterol	1 mg / 5ml	Syrup	Bronchodilator
136	Salmeterol	25 mg /puff	Metered dose inhaler	Long acting selective beta-2 adrenoceptor stimulant
137	Indacaterol	150 mg & 300 mg	Capsule	Long acting selective beta-2 adrenoceptor stimulant
138	Adrenaline	1 mg/1 ml	IM Injection	Other adrenoceptor stimulant
139	Ephedrine	5 mg / 5ml	IM Injection	Other adrenoceptor stimulant
140	Ipratropium	20 mcg/puff	Oral spray	Antimascarinic Bronchodilator
141	Tiotropium	9 mcg /puff	Metered dose inhaler	Antimascarinic Bronchodilator
142	Amionophylline	100 mg & 350 mg	SR Tablet	Antimascarinic Bronchodilator
143	Amionophylline	125 mg / 5ml	IV Injection	Antimascarinic Bronchodilator
144	Theophylline Glycinate	200 mg & 300 mg	Tablet	Antimascarinic Bronchodilator
145	Theophylline Glycinate	400 mg	SR Tablet	Antimascarinic Bronchodilator
146	Theophylline Anhydrous	400 mg	CR Tablet	Antimascarinic Bronchodilator
147	Doxophylline	400 mg	Tablet	Antimascarinic Bronchodilator
148	Salbutamol + Ipratropium	100 mg + 20 mg / puff	Metered dose inhaler	Compound bronchodilator
149	Ketotifen	1 mg	Tablet	Anti Asthmatic drug
150	Ketotifen	1 mg / 5ml	Syrup	Anti Asthmatic drug
151	Montelukast	4 mg, 5mg & 10 mg	Tablet	Anti Asthmatic drug
152	Zafirlukast	20 mg	Tablet	Anti Asthmatic drug
153	Beclomethasone	50 mcg, 100 mcg & 250 mcg/puff	Metered dose inhaler	Corticosteroids
154	Budesonide	200 mcg/puff	Metered dose inhaler	Corticosteroids
155	Ciclesonide	80 mcg & 160 mcg/puff	Metered dose inhaler	Corticosteroids
156	Mometasone Furoate	220 mcg	Convicap	Corticosteroids
157	Budesonide + Formoterol	6/100 & 6/200	Convicap	Glucocortecoid & bete 2 adrenoceptor agonist
158	Budesonide + Formoterol	4.5 mcg/80 mcg & 4.5 mcg/160 mcg	Metered dose inhaler	Glucocortecoid & bete 2 adrenoceptor agonist

159	Salmeterol + Fluticasone	25/50, 25/125 & 25/250 mcg	Metered dose inhaler	Glucocorticoid & beta 2 adrenoceptor agonist
160	Butamirate Citrate	50 mg	SR Tablet	Cough suppressant
161	Dextomethorphan	10 mg/5 ml	Syrup	Cough suppressant
162	Dextomethorphan + Pseudoephedrine + Triprolidine	10 mg + 30 mg + 1.25 mg	Syrup	Cough suppressant
163	Guaifenesin + Pseudoephedrine + Triprolidine	100 mg + 30 mg + 1.25 mg	Syrup	Cough suppressant
164	Ambroxol	75 mg	SR Capsule	Expectorant & Mycolytic agent
165	Ambroxol	15 mg / 5ml	Syrup	Expectorant & Mycolytic agent
166	Ambroxol	6 mg/ml	Padiatric Drops	Expectorant & Mycolytic agent
167	Bromhexine	8 mg	Tablet	Expectorant & Mycolytic agent
168	Bromhexine	4 mg/ 5ml	Syrup	Expectorant & Mycolytic agent
169	Carbocisteine	125 mg & 250 mg / 5ml	Syrup	Expectorant & Mycolytic agent
170	Glycerol + Liquid Sucrose	0.75 ml + 1.93ml/ 5ml	Oral Solution	Expectorant & Mycolytic agent
171	Flurazepam	15 mg & 30 mg	Capsule	Benzodiazepines
172	Midazolam	7.5 mg & 15 mg	Tablet	Benzodiazepines
173	Nitrazepam	5 mg	Tablet	Benzodiazepines
174	Zolpidem	10 mg	Tablet	Hypnotics
175	Zopiclone	7.5 mg	Tablet	Hypnotics
176	Eszopiclone	1 mg & 2 mg	Tablet	Hypnotics
177	Diazepam	5 mg	Tablet	Sedative
178	Diazepam	10 mg/2ml	IM Injection	Sedative
179	Alprazolam	0.25 mg & 0.5 mg	Tablet	Anxiolytics
180	Bromazepam	3 mg	Tablet	Anxiolytics
181	Clobazam	10 mg	Tablet	Anxiolytics
182	Lorazepam	1 mg	Tablet	Anxiolytics
183	Oxazepam	10 mg	Tablet	Anxiolytics
184	Chlorpromazine	25 mg, 50 mg & 100 mg	Tablet	Antipsychotic drug
185	Chlorpromazine	50 mg/ 2ml	IM Injection	Antipsychotic drug
186	Fluphenazine Decanoate	25 mg / ml	IM Injection	Antipsychotic drug
187	Clozapine	25 mg & 100 mg	Tablet	Antipsychotic drug
188	Flupenthixol	0.5 mg & 1 mg	Tablet	Antipsychotic drug
189	Flupenthixol	20 mg/ml	IM Injection	Antipsychotic drug
190	Flupenthixol + Melitracen	0.5 mg + 10 mg	Tablet	Antipsychotic drug
191	Haloperidol	5 mg	Tablet	Antipsychotic drug
192	Haloperidol	5 mg / 2 ml	IM Injection	Antipsychotic drug
193	Aripiprazole	5 mg & 10 mg	Tablet	Atypical Antipsychotic
194	Olanzapine	5 mg & 10 mg	Tablet	Atypical Antipsychotic
195	Quetiapine	25 mg & 100 mg	Tablet	Atypical Antipsychotic
196	Risperidone	1 mg, 2 mg & 4 mg	Tablet	Atypical Antipsychotic
197	Ziprasidone	20 mg & 40 mg	Capsule	Atypical Antipsychotic
198	Lithiam Carbonate	400 mg	Tablet	Antimanic drug
199	Amitryptylline	10 mg & 25 mg	Tablet	Antidepressant Drug
200	Clomipramine	25 mg	Tablet	Antidepressant Drug
201	Doxepin	75 mg	Capsule	Antidepressant Drug

202	Imipramine	25 mg	Tablet	Antidepressant Drug
203	Nortriptylline	10 mg & 25 mg	Capsule	Antidepressant Drug
204	Maprotiline	25 mg	Tablet	Antidepressant Drug
205	Citalopram	10 mg & 20 mg	Tablet	Antidepressant Drug (SSRI)
206	Escitalopram	5 mg & 10 mg	Tablet	Antidepressant Drug (SSRI)
207	Fluoxetine	20mg	Capsule	Antidepressant Drug (SSRI)
208	Fluvoxamine	50 mg	Tablet	Antidepressant Drug (SSRI)
209	Paroxetine	20 mg	Tablet	Antidepressant Drug (SSRI)
210	Sertraline	25 mg, 50 mg & 100 mg	Tablet	Antidepressant Drug (SSRI)
211	Agomelatine	25 mg	Tablet	Other antidepressant drug
212	Bupropion	150 mg	Tablet	Other antidepressant drug
213	Duloxetine	30 mg & 60 mg	Tablet	Other antidepressant drug
214	Milnacipran	50 mg	Tablet	Other antidepressant drug
215	Mirtazapine	15 mg & 30 mg	Tablet	Other antidepressant drug
216	Fluphenazine + Nortriptylline	0.5 mg + 10 mg	Tablet	Combined antidepressant
217	Atomoxetine	10 mg	Capsule	CNS Stimulant
218	Cinnarizine	15 mg	Tablet	Drug used in vestibular disorders
219	Meclizine	50 mg	Tablet	Drug used in vestibular disorders
220	Cinnarizine + Dimenhydrinate	20 mg + 40 mg	Tablet	Drug used in vestibular disorders
221	Meclizine + Pyridoxine	50 mg + 25 mg	Tablet	Drug used in vestibular disorders
222	Promethazine Theoclate	25 mg	Tablet	Drug used in vestibular disorders
223	Prochlorperazine	5 mg	Tablet	Drug used in vestibular disorders
224	Betahistine	8 mg & 16 mg	Tablet	Drugs for Menire's disease
225	Ganisetron	1 mg	Tablet	Drug for nausea and vomiting induced by chemotherapy and radiotherapy
226	Ganisetron	1 mg/ml	IV Injection	Drug for nausea and vomiting induced by chemotherapy and radiotherapy
227	Ondansetron	4 mg & 8 mg	Tablet	Drug for nausea and vomiting induced by chemotherapy and radiotherapy
228	Ondansetron	4 mg /5 ml	Oral Solution	Drug for nausea and vomiting induced by chemotherapy and radiotherapy
229	Ondansetron	2mg / ml	IV Injection	Drug for nausea and vomiting induced by chemotherapy and radiotherapy
230	Palonosetron	0.5 mg	Tablet	Drug for nausea and vomiting induced by chemotherapy and radiotherapy

231	Palonosetron	0.075 mg & 0.25 mg/ ml	IV Injection	Drug for nausea and vomiting induced by chemotherapy and radiotherapy
232	Carbamazepine	200 mg	CR Tablet	Anti epileptic drug
233	Clonazepam	0.5 mg & 2 mg	Tablet	Anti epileptic drug
234	Ethosuximide	250 mg/ 5ml	Syrup	Anti epileptic drug
235	Fosphenytoin	150 mg/2ml	IM/IV Injection	Anti epileptic drug
236	Gabapentin	300 mg & 600 mg	Tablet	Anti epileptic drug
237	Gabapentin	250 mg/ 5 ml	Syrup	Anti epileptic drug
238	Lamotrigine	25 mg & 50 mg	Tablet	Anti epileptic drug
239	Levetiracetam	250 mg & 500 mg	Tablet	Anti epileptic drug
240	Oxcarbamazepine	300 mg & 600 mg	Tablet	Anti epileptic drug
241	Oxcarbamazepine	300 mg / 5ml	Suspension	Anti epileptic drug
242	Phenobarbitone	30 mg & 60 mg	Tablet	Anti epileptic drug
243	Phenobarbitone	20 mg /5ml	Elixir	Anti epileptic drug
244	Phenobarbitone	200 mg/ml	IM Injection	Anti epileptic drug
245	Phenytoin	100 mg	Tablet	Anti epileptic drug
246	Pregabalin	25 mg, 50mg, 75 mg & 100 mg	Capsule	Anti epileptic drug
247	Sodium Valproate	200 mg	Tablet	Anti epileptic drug
248	Topiramate	25 mg & 50 mg	Tablet	Anti epileptic drug
249	Levodopa + Carbidopa	100 mg + 10 mg & 250 mg + 25 mg	Tablet	Drug for Parkinsonism
250	Bromocriptine	2.5 mg	Tablet	Drug for Parkinsonism
251	Pramipexole	180 mcg	Tablet	Drug for Parkinsonism
252	Ropinirole	0.25mg, 1 mg & 2 mg	Tablet	Drug for Parkinsonism
253	Levodopa + Carbidopa + Entacapone	200 mg + 25 mg + 200 mg & 100 mg + 25 mg + 200 mg	Tablet	Drug for Parkinsonism
254	Procyclidine	5 mg	Tablet	Drug for Parkinsonism
255	Trihexyphenidyl	2 mg	Tablet	Drug for Parkinsonism
256	Piracetam	800 mg	Tablet	Drug for essential tremor & Chorea
257	Piracetam	500 mg/5ml	Syrup	Drug for essential tremor & Chorea
258	Orlistat	60 mg & 120 mg	Capsule	Appetite suppressant / Pancreatic lipase inhibitor
259	Sibutramine	5 mg	Capsule	Centrally acting appetite suppressant
260	Citicoline	125 mg/ml	IM/IV Injection	Drug used for stroke
261	Donepezil	5 mg	Tablet	Drug for Dementia
262	Galatamine	4 mg & 8 mg	Tablet	Drug for Dementia
263	Memantine	10 mg	Tablet	Drug for Dementia
264	Rivastigmine	1.5 mg, 3 mg, 4.5 mg & 6 mg	Capsule	Drug for Dementia
265	Glibenclamide	5 mg	Tablet	Oral hypoglycemic drug
266	Gliclazide	80 mg	Tablet	Oral hypoglycemic drug
267	Glimepiride	1 & 2 mg	Tablet	Oral hypoglycemic drug
268	Glipizide	5 mg	Tablet	Oral hypoglycemic drug
269	Metformin	500 mg, 850 mg & 1 gm	Tablet	Oral hypoglycemic drug
270	Acarbose	50 mg & 100 mg	Tablet	Alpha glucosidase inhibitor

271	Miglitol	25 mg & 50 mg	Tablet	Alpha glucosidase inhibitor
272	Linagliptin	5 mg	Tablet	Dipeptidyl peptidase inhibitor
273	Saxagliptin	2.5 mg & 5 mg	Tablet	Dipeptidyl peptidase inhibitor
274	Sitagliptin	50 mg & 100 mg	Tablet	Dipeptidyl peptidase inhibitor
275	Vildagliptin	50 mg	Tablet	Dipeptidyl peptidase inhibitor
276	Nateglinide	120 mg	Tablet	Meglitinide analogue
277	Repaglinide	0.5 mg, 1 mg & 2 mg	Tablet	Meglitinide analogue
278	Pioglitazone	15 mg & 30 mg	Tablet	Thiazolidinedione
279	Rosiglitazone	2 mg & 4 mg	Tablet	Thiazolidinedione
280	Glimepiride + Pioglitazone	2 mg + 30 mg	Tablet	Combined antidiabetic
281	Glimepiride + Rosiglitazone	2 mg + 4 mg	Tablet	Combined antidiabetic
282	Metformin + Glipizide	500 mg + 5 mg	Tablet	Combined antidiabetic
283	Metformin + Pioglitazone	500 mg + 15 mg	Tablet	Combined antidiabetic
284	Metformin + Rosiglitazone	500 mg + 2 mg	Tablet	Combined antidiabetic
285	Metformin + Sitagliptin	500 mg + 50 mg	Tablet	Combined antidiabetic
286	Metformin + Vildagliptin	500 mg + 50 mg	Tablet	Combined antidiabetic
287	Levothyroxine Sodium	25 mcg & 50 mcg	Tablet	Thyroid drug
288	Carbimazole	5 mg	Tablet	Antithyroid drug
289	Dexamethasone	0.5 mg	Tablet	Corticosteroid drug
290	Dexamethasone	5 mg / ml	IM/IV Injection	Corticosteroid drug
291	Hydrocortisone	100 mg / 2ml	IM/IV Injection	Corticosteroid drug
292	Prednisolone	5 mg & 20 mg	Tablet	Corticosteroid drug
293	Methyl Prednisolone	2mg & 4 mg	Tablet	Corticosteroid drug
294	Methyl Prednisolone Sodium succinate	500 mg & 1 gm	IM/IV Injection	Corticosteroid drug
295	Estriol	1 mg	Tablet	Sex hormone
296	Allylestrenol	5 mg	Tablet	Sex hormone
297	Dihydrogesterone	10 mg	Tablet	Sex hormone
298	Lynestrinol	5 mg	Tablet	Sex hormone
299	Medroxyprogesterone	5 mg & 10 mg	Tablet	Sex hormone
300	Norethisterone	5 mg	Tablet	Sex hormone
301	Sildenafil citrate	25 mg, 50 mg & 100 mg	Tablet	Drug for erectile dysfunction
302	Tadalafil	10 mg, 20 mg & 40 mg	Tablet	Drug for erectile dysfunction
303	Desogestrel	75 mcg	Tablet	Contraceptive pill
304	Ethinylestradiol + Desogestrel	0.03 mg + 0.15 mg	Tablet	Combined contraceptive pill
305	Ethinylestradiol + Gestodene	0.03 mg + 0.075 mg	Tablet	Combined contraceptive pill
306	Ethinylestradiol + Lynestrenol	0.05 mg + 2.5 mg	Tablet	Combined contraceptive pill
307	Levonorgestrel	0.75 mg & 1.5 mg	Tablet	Emergency contraceptive pill
308	Phenoxymethyl Penicillin	250 mg	Tablet	Penicillin
309	Phenoxymethyl Penicillin	125 mg / 5ml	Powder for Suspension	Penicillin
310	Cloxacillin	500 mg	Capsule	Penicillin
311	Cloxacillin	125 mg / 5ml	Powder for Suspension	Penicillin

312	Flucloxacillin	500 mg	Capsule	Penicillin
313	Flucloxacillin	125 mg / 5ml	Powder for Suspension	Penicillin
314	Flucloxacillin	500 mg / vial	IV Injection	Penicillin
315	Amoxycillin	500 mg	Capsule	Penicillin
316	Amoxycillin	125 mg / 5ml & 250 mg / 5 ml	Powder for Suspension	Penicillin
317	Amoxycillin	500 mg / vial	IV Injection	Penicillin
318	Axomycillin + Clavulanic acid	500 mg + 125 mg	Tablet	Coamoxiclav
319	Axomycillin + Clavulanic acid	875 mg + 125 mg	Tablet	Coamoxiclav
320	Axomycillin + Clavulanic acid	200 mg + 28.5 mg / 5ml	Powder for Suspension	Coamoxiclav
321	Axomycillin + Clavulanic acid	400 mg + 57 mg / 5ml	Powder for Suspension	Coamoxiclav
322	Piperacillin + Tazobactam	4 gm + 0.5 gm	Lypholized Powder for IV Infusion	Andipseudomonal penicillin
323	Pivmecillinam	200 mg	Tablet	Mecillinam
324	Cefalexin	250 mg & 500 mg	Capsule	1st Generation Cephalosporin
325	Cefalexin	125 mg / 5ml	Powder for Suspension	1st Generation Cephalosporin
326	Cefadroxil	500 mg	Capsule	1st Generation Cephalosporin
327	Cefadroxil	125 mg / 5ml	Powder for Suspension	1st Generation Cephalosporin
328	Cefradine	250 mg & 500 mg	Capsule	1st Generation Cephalosporin
329	Cefradine	125 mg / 5ml	Powder for Suspension	1st Generation Cephalosporin
330	Cefradine	250 mg, 500 mg & 1 gm	IV Injection	1st Generation Cephalosporin
331	Cefaclor	250 mg & 500 mg	Capsule	2nd Generation Cephalosporin
332	Cefaclor	125 mg / 5ml	Powder for Suspension	2nd Generation Cephalosporin
333	Cefproxil	250 mg / 5ml	Suspension	2nd Generation Cephalosporin
334	Cefuroxime Axetil	250 mg & 500 mg	Tablet	2nd Generation Cephalosporin
335	Cefuroxime Axetil	125 mg / 5ml & 250 mg / 5 ml	Powder for Suspension	2nd Generation Cephalosporin
336	Cefuroxime Axetil	750 mg & 1.5 gm	IV Injection	2nd Generation Cephalosporin
337	Cefuroxime Axetil + Clavulanic acid	125 mg + 31.25 mg, 250 mg + 62.5 mg & 500 mg + 125 mg	Tablet	2nd Generation Cephalosporin + Clavulanic acid
338	Cefdinir	300 mg	Capsule	3rd Generation Cephalosporin
339	Cefdinir	125 mg / 5ml	Powder for Suspension	3rd Generation Cephalosporin
340	Cefetamet	250 mg & 500 mg	Tablet	3rd Generation Cephalosporin
341	Cefetamet	125 mg / 5ml	Powder for Suspension	3rd Generation Cephalosporin

342	Cefixime trihydrate	200 mg & 400 mg	Capsule	3rd Generation Cephalosporin
343	Cefixime trihydrate	100 mg / 5 ml & 200 mg / 5ml	Powder for Suspension	3rd Generation Cephalosporin
344	Cefotaxime	250 mg, 500 mg & 1 gm	IM/IV Injection	3rd Generation Cephalosporin
345	Cefpodoxime	100 mg & 200 mg	Capsule	3rd Generation Cephalosporin
346	Cefpodoxime	40 mg / 5ml	Powder for Suspension	3rd Generation Cephalosporin
347	Cefpodoxime + Clavulanic Acid	100 mg + 62.5 mg & 200 mg + 125 mg	Tablet	3rd Generation Cephalosporin + Clavulanic acid
348	Ceftazidime	250 mg, 500 mg, 1 gm & 2 gm	IM/IV Injection	3rd Generation Cephalosporin
349	Ceftriaxone Sodium	250 mg, 500 mg, 1 gm & 2 gm	IM/IV Injection	3rd Generation Cephalosporin
350	Cefepime	500 mg, 1 gm & 2 gm	IM/IV Injection	4th Generation Cephalosporin
351	Cefpirome	1 gm	IV Injection	4th Generation Cephalosporin
352	Imipenem + Cilastatin	500 mg + 500 mg	IV Injection	Carbapenem
353	Meropenem	500 mg & 1 gm	IV Injection	Carbapenem
354	Doripenem	250 mg & 500 mg	IV Injection	Carbapenem
355	Aztreonam	500 mg, 1 gm & 2 gm	IV Injection	Monobactam
356	Tetracycline	500 mg	Capsule	Tetracycline group of drug
357	Oxytetracycline	250 mg	Capsule	Tetracycline group of drug
358	Doxycycline	100 mg	Capsule	Tetracycline group of drug
359	Amikacin Sulfate	100 mg & 500 mg / 2ml	IM/IV Injection	Aminoglycosides
360	Gentamycin	20 mg & 80 mg / 2ml	IM Injection	Aminoglycosides
361	Erythromycin	250 mg & 500 mg	Tablet	Macrolides
362	Erythromycin	125 mg / 5 ml & 250 mg / 5 ml	Powder for Suspension	Macrolides
363	Azithromycin	250 mg	Capsule	Macrolides
364	Azithromycin	500 mg	Tablet	Macrolides
365	Azithromycin	200 mg / 5 ml	Powder for Suspension	Macrolides
366	Azithromycin	500 mg	IV Injection	Macrolides
367	Clarithromycin	500 mg	Tablet	Macrolides
368	Clarithromycin	125 mg / 5ml	Powder for Suspension	Macrolides
369	Roxithromycin	150 mg & 300 mg	Tablet	Macrolides
370	Roxithromycin	50 mg / 5ml	Powder for Suspension	Macrolides
371	Clindamycin	150 mg & 300 mg	Capsule	Lincomycin Antibiotic
372	Clindamycin	300 mg/ 2ml & 600 mg/ 4ml	IM/IV Injection	Lincomycin Antibiotic
373	Linezolid	600 mg	Tablet	Oxazolidinone
374	Rifaximin	200 mg & 550 mg	Tablet	Oxazolidinone
375	Spectinomycin	2 gm	IM Injection	Oxazolidinone
376	Vancomycin	500 mg & 1 gm	IV Infusion	Oxazolidinone

377	Teicoplanin	200 mg & 400 mg	Lypholized Powder for IV Injection	Oxazolidineone
378	Cotrimoxazole	480 mg & 960 mg	Tablet	Sulphonamides
379	Cotrimoxazole	200 mg / 5 ml	Suspension	Sulphonamides
380	Ciprofloxacin	250 mg & 500 mg	Tablet	Fluroquinolone
381	Ciprofloxacin	250 mg / 5ml	Granules for Suspension	Fluroquinolone
382	Ciprofloxacin	0.50%	IV Infusion	Fluroquinolone
383	Gatifloxacin	200 mg & 400 mg	Tablet	Fluroquinolone
384	Gemifloxacin	320 mg	Tablet	Fluroquinolone
385	Levofloxacin	500 mg & 750 mg	Tablet	Fluroquinolone
386	Levofloxacin	0.50%	IV Infusion	Fluroquinolone
387	Levofloxacin	125 mg / 5ml	Oral Solution	Fluroquinolone
388	Lomefloxacin	400 mg	Tablet	Fluroquinolone
389	Moxifloxacin	400 mg	Tablet	Fluroquinolone
390	Ofloxacin	200 mg & 400 mg	Tablet	Fluroquinolone
391	Peefloxacin	200 mg	Tablet	Fluroquinolone
392	Streptomycin	1 gm/vial	IV Injection	Antitubercular drug
393	Rifampicin	450 mg	Capsule	Antitubercular drug
394	Ethambutol	400 mg	Tablet	Antitubercular drug
395	Rifampicin + Isoniazid	300 mg + 150 mg & 450 mg + 300 mg	Tablet	Antitubercular drug
396	Rifampicin + Isoniazid + Pyrazinamide + Ethambutol	150 mg + 75 mg + 400 mg + 275 mg	Tablet	Antitubercular drug
397	Clofazimine	100 mg & 300 mg	Capsule	Antitubercular drug
398	Acyclovir	200 mg & 400 mg	Tablet	Drug for Herplex Simplex and Varicella zoster
399	Acyclovir	200 mg/ 5ml	Suspension	Drug for Herplex Simplex and Varicella zoster
400	Acyclovir	250 mg & 500 mg / vial	IV Infusion	Drug for Herplex Simplex and Varicella zoster
401	Famciclovir	125 mg & 250 mg	Tablet	Drug for Herplex Simplex and Varicella zoster
402	Valacyclovir	500 mg & 1 gm	Tablet	Drug for Herplex Simplex and Varicella zoster
403	Efavirenz	600 mg	Tablet	Antiretroviral Drug
404	Nelfinavir	250 mg	Tablet	Antiretroviral Drug
405	Lamivudine + Zidovudine	150 mg + 300 mg	Tablet	Antiretroviral Drug
406	Lamivudine + Zidovudine + Nevirapine	150 mg + 300 mg + 200 mg	Tablet	Antiretroviral Drug
407	Lamivudine	150 mg	Tablet	Drug for Chronic Hepatitis B
408	Adefovir	10 mg	Tablet	Drug for Chronic Hepatitis B
409	Entecavir	0.5 mg	Tablet	Drug for Chronic Hepatitis B
410	Tenofovir	300 mg	Tablet	Drug for Chronic Hepatitis B
411	Ribavirin	200 mg	Capsule	Drug for Chronic Hepatitis C
412	Oseltamivir	75 mg	Capsule	Drug for Influenza virus
413	Nystatin	500000 IU	Tablet	Systemic Antifungal
414	Nystatin	100000 IU/ml	Suspension	Systemic Antifungal
415	Griseofulvin	500 mg	Tablet	Systemic Antifungal
416	Fluconazole	50 mg, 150 mg & 200 mg	Capsule	Systemic Antifungal
417	Fluconazole	50 mg /5 ml	Powder for Suspension	Systemic Antifungal

418	Itraconazole	100 mg	Capsule	Systemic Antifungal
419	Ketoconazole	200 mg	Tablet	Systemic Antifungal
420	Miconazole	2%	Oral Gel	Systemic Antifungal
421	Terbinafine	250 mg	Tablet	Systemic Antifungal
422	Metronidazole	250 mg, 400 mg & 500 mg	Tablet	Antiprotozoal Drug
423	Ornidazole	500 mg	Tablet	Antiprotozoal Drug
424	Secnidazole	1 gm	Tablet	Antiprotozoal Drug
425	Tinidazole	500 mg & 1 gm	Tablet	Antiprotozoal Drug
426	Chloroquine	250 mg	Tablet	Antimalarila drug
427	Sulfadoxine + Pyrimethamine	500 mg + 25 mg	Tablet	Antimalarila drug
428	Artemether + Lumefantrine	20 mg + 120 mg & 80 mg + 480 mg	Tablet	Antimalarila drug
429	Artemether + Lumefantrine	20 mg + 120mg / 5ml	Powder for Suspension	Antimalarila drug
430	Dihydroartemisinin + Piperazine Phosphate	10 mg + 80 mg, 20 mg + 160 mg & 40 mg + 320 mg	Tablet	Antimalarila drug
431	Dihydroartemisinin + Piperazine Phosphate	10 mg + 80 mg / 5ml	Powder for Suspension	Antimalarila drug
432	Levamisole	40 mg / 5ml	Syrup	Anthelmintic
433	Mebendazole	100 mg	Tablet	Anthelmintic
434	Mebendazole	100 mg / 5 ml	Syrup	Anthelmintic
435	Albendazole	400 mg	Chewable Tablet	Anthelmintic
436	Albendazole	200 mg/ 5ml	Suspension	Anthelmintic
437	Pyrantal Pamoate	50 mg / ml	Syrup	Anthelmintic
438	Paracetamol	500 mg & 665 mg	Tablet	Antipyretic & Analgesic
439	Paracetamol	120 mg / 5ml	Syrup	Antipyretic & Analgesic
440	Paracetamol + Caffeine	500 mg + 65 mg	Tablet	Antipyretic & Analgesic
441	Paracetamol + Caffeine + Ibuprofen	325 mg + 30 mg + 200 mg & 500 mg + 30 mg + 200 mg	Tablet	Antipyretic & Analgesic
442	Nalbuphine	10 mg & 20 mg / 2 ml	IM/IV Injection	Opioid Analgesic
443	Tramadol	50 mg & 100 mg	Capsule	Analgesic
444	Tramadol	100 mg / 2ml	IM/IV Injection	Analgesic
445	Tapentadol	50 mg, 75 mg & 100 mg	Tablet	Analgesic
446	Paracetamol + Tramadol	325 mg + 37.5 mg	Tablet	Antipyretic + Analgesic
447	Almotriptan	6.25 mg	Tablet	Anti migraine drug
448	Rizatriptan	5 mg	Tablet	Anti migraine drug
449	Sumatriptan	50 mg & 100 mg	Tablet	Anti migraine drug
450	Zolmitriptan	2.5 mg	Tablet	Anti migraine drug
451	Pizotifen	0.5 mg & 1.5 mg	Tablet	Anti migraine drug
452	Flunarizine	5 mg & 10 mg	Tablet	Tricyclic Antidepressant
453	Capsaicin	0.025%	Cream	Analgic & muscle relaxant for topical use
454	Methyl Salicylate + Menthol	30% + 8%	Cream	Analgic & muscle relaxant for topical use
455	Aceclofenac	100 mg	Tablet	NSAID
456	Celecoxib	100 mg	Capsule	NSAID
457	Diclofenac Sodium	50 mg	Tablet	NSAID
458	Diclofenac Sodium	100 mg	SR Tablet	NSAID
459	Diclofenac Sodium	100 mg	TR Capsule	NSAID

460	Diclofenac Sodium	1%	Gel	NSAID
461	Diclofenac Sodium	75 mg/3ml	IM Injection	NSAID
462	Diclofenac Sodium + Lignocaine	75 mg + 10 mg / 2 ml	IM Injection	NSAID
463	Diclofenac Potassium	50 mg	Tablet	NSAID
464	Etodolac	300 mg	Capsule	NSAID
465	Etoricoxib	60 mg, 90 mg & 120 mg	Tablet	NSAID
466	Ibuprofen	200 mg & 400 mg	Tablet	NSAID
467	Ibuprofen	100 mg / 5ml	Suspension	NSAID
468	Indomethacin	25 mg	Capsule	NSAID
469	Indomethacin	75 mg	SR Capsule	NSAID
470	Ketoprofen	50 mg & 100 mg	Tablet	NSAID
471	Mefenamic Acid	250 mg & 500 mg	Tablet	NSAID
472	Meloxicam	15 mg	Tablet	NSAID
473	Naproxen	250 mg & 500 mg	Tablet	NSAID
474	Naproxen	10%	Gel	NSAID
475	Naproxen + Esomeprazole	375 mg + 20 mg & 500 mg + 20 mg	Tablet	NSAID + Proton Pump Inhibitor
476	Tolfenamic Acid	200 mg	Tablet	NSAID
477	Diclofenac Sodium + Misoprostol	75 mg + 200 mcg	Tablet	NSAID + Prostaglandin analogue
478	Allopurinol	100 mg & 300 mg	Tablet	Anti gout drug
479	Colchicine	0.6 mg	Tablet	Anti gout drug
480	Febuxostat	40 mg & 80 mg	Tablet	Anti gout drug
481	Baclofen	5 mg & 10 mg	Tablet	Centrally acting skeletal muscle relaxant
482	Eperisone	50 mg	Tablet	Centrally acting skeletal muscle relaxant
483	Tizanidine	2 mg	Tablet	Centrally acting skeletal muscle relaxant
484	Chlorpheniramine	4 mg	Tablet	Sedative Antihistamine
485	Chlorpheniramine	2 mg / 5 ml	Syrup	Sedative Antihistamine
486	Diphenhydramine	10 mg / 5ml	Syrup	Sedative Antihistamine
487	Mebhydroline	50 mg	Tablet	Sedative Antihistamine
488	Hydroxyzine	10 mg & 25 mg	Tablet	Sedative Antihistamine
489	Hydroxyzine	10 mg / 5ml	Syrup	Sedative Antihistamine
490	Pheniramine Maleate	15 mg / 5ml	Syrup	Sedative Antihistamine
491	Promethazine HCL	5 mg / 5ml	Syrup	Sedative Antihistamine
492	Cetirizine	10 mg	Tablet	Non sedative Antihistamine
493	Cetirizine	5 mg / 5ml	Syrup	Non sedative Antihistamine
494	Cetirizine	2.5 mg / ml	Pediatric drops	Non sedative Antihistamine
495	Loratadine	10 mg	Tablet	Non sedative Antihistamine
496	Loratadine	5 mg / 5ml	Suspension	Non sedative Antihistamine
497	Ebastine	10 mg	Tablet	Non sedative Antihistamine
498	Fexofenadine	60 mg, 120 mg & 180 mg	Tablet	Non sedative Antihistamine
499	Levocetirizine	5 mg	Tablet	Non sedative Antihistamine
500	Levocetirizine	2.5 mg / 5ml	Syrup	Non sedative Antihistamine
501	Desloratadine	5 mg	Tablet	Non sedative Antihistamine
502	Desloratadine	2.5 mg / 5ml	Syrup	Non sedative Antihistamine
503	Rupatadine	10 mg	Tablet	Non sedative Antihistamine

504	Fexofenadine + Pseudoephedrine	60 mg + 120 mg	Tablet	Anti histamine + Decongestant
505	Loratadine + Pseudoephedrine	10 mg + 240 mg	ER Tablet	Anti histamine + Decongestant
506	Gentamycin	0.3%	Cream & Ointment	Topical antibiotic
507	Mupirocin	2%	Ointment	Topical antibiotic
508	Neomycin + Bacitracin	5 mg + 500 IU	Ointment	Topical antibiotic
509	Neomycin + Bacitracin + Polymyxin	3.5 mg + 400 IU + 5000 IU	Ointment	Topical antibiotic
510	Sodium Fusidate	2%	Cream	Topical antibiotic
511	Silver sulphadiazine	1%	Cream	Sulphonamides
512	Acyclovir	5%	Cream	Topical anti viral
513	Clotrimazole	1%	Cream	Topical antifungal
514	Econazole	1%	Cream	Topical antifungal
515	Ketoconazole	2%	Cream	Topical antifungal
516	Miconazole	2%	Cream	Topical antifungal
517	Oxiconazole	1%	Cream	Topical antifungal
518	Terbinafine	1%	Cream	Topical antifungal
519	Permethrin	5%	Cream	Anti scabies drug
520	Betamethasone	0.10%	Cream	Topical corticosteroid
521	Betamethasone + Neomycin	0.1% + 0.5%	Cream	Topical corticosteroid + Antibiotic
522	Betamethasone + Fusidic acid	0.1% + 2%	Cream	Topical corticosteroid + Antibiotic
523	Betamethasone + Clotrimazole	0.1% + 1%	Cream	Topical corticosteroid + Antifungal
524	Clobetasole Propionate	0.05%	Cream	Topical corticosteroid
525	Clobetasone butyrate	0.05%	Cream	Topical corticosteroid
526	Clobetasol + Neomycin + Nystatin	0.05% + 0.5% + 100000 IU	Cream	Clobetasol + Antibiotic + Antifungal
527	Hydrocortisone	1%	Cream	Hydrocortisone preparation
528	Hydrocortisone + Neomycin	1% + 0.5%	Cream	Hydrocortisone + Antibiotic
529	Hydrocortisone + Fusidic acid	1% + 2%	Cream	Hydrocortisone + Antibiotic
530	Hydrocortisone + Clotrimazole	1% + 1%	Cream	Hydrocortisone + Antifungal
531	Hydrocortisone + Miconazole	1% + 2%	Cream	Hydrocortisone + Antifungal
532	Mometasone Furoate	0.1%	Cream	Topical corticosteroid
533	Triamcinolone + Econazole	0.1% + 1%	Cream	Topical corticosteroid + Antifungal
534	Minoxidil	5%	Solution	Drug for hair loss
535	Chlorhexidine + Isopropyl Alcohol	0.5% + 20%	Solution	Antiseptic & Skin disinfectant
536	Chlorhexidine + Cetrimide	0.3% + 3%	Solution & Cream	Antiseptic & Skin disinfectant
537	Povidone Iodine	10%	Solution	Antiseptic
538	Povidone Iodine	5%	Cream	Antiseptic
539	Povidone Iodine	7.5%	Surgical scrub	Antiseptic
540	Povidone Iodine	1%	Gargle & Mouth Wash	Antiseptic
541	Ferrous Fumarate	200 mg	Capsule	Drug used in Anaemia
542	Ferrous Sulfate	200 mg	Tablet	Drug used in Anaemia
543	Ferrous Sulfate	200 mg / 5ml	Syrup	Drug used in Anaemia
544	Iron (III) Hydroxide Polymaltose Complex	200 mg	Syrup	Drug used in Anaemia
545	Iron Succrose	20 mg/ml	IV Infusion	Drug used in Anaemia

546	Ferrous Fumarate + Folic Acid	200 mg + 0.5 mg	Tablet	Iron + Vitamins
547	Ferrous Sulfate + Folic Acid	150 mg + 0.5 mg	Capsule	Iron + Vitamins
548	Carbonyl Iron + Folic Acid	51 mg + 0.5 mg	Capsule	Iron + Vitamins
549	Iron Polymaltose + Folic Acid + Vitamin B12	100 mg + 1 mg + 25 mcg	Capsule	Iron + Vitamins
550	Iron + Folic Acid + Vitamin B Complex + Vitamin C		TR Capsule	Iron + Vitamins
551	Carbonyl Iron + Folic Acid + Vitamin B Complex + Vitamin C		TR Capsule	Iron + Vitamins
552	Iron + Folic Acid + Zinc	150 mg + 0.5 mg + 61.8 mg	TR Capsule	Iron + Vitamins + Minerals
553	Carbonyl Iron + Folic Acid + Zinc	51 mg + 0.5 mg + 61.8 mg	TR Capsule	Iron + Vitamins + Minerals
554	Iron Polymaltose + Folic Acid + Zinc		Tablet or Capsule	Iron + Vitamins + Minerals
555	Iron Polymaltose + Vitamin B Complex + Zinc		Syrup	Iron + Vitamins + Minerals
556	Iron Polymaltose + Folic Acid + Vitamin B Complex + Zinc		TR Capsule	Iron + Vitamins + Minerals
557	Iron + Folic Acid + Vitamin B Complex + Vitamin C		TR Capsule	Iron + Vitamins + Minerals
558	Carbonyl Iron + Folic Acid + Vitamin B Complex + Vitamin C		TR Capsule	Iron + Vitamins + Minerals
559	Folic Acid	5 mg	Tablet	B Vitamins
560	Mecobalamin	0.5 mg	Tablet	B Vitamins
561	Vitamin A Palmitate	100000 IU	Soft Gelatin Capsule	Vitamins
562	Cholecalciferol	200 IU	Oral Solution	Vitamins
563	Cod liver oil containing Vitamin A & D	600 IU + 85 IU	Soft Gelatin Capsule	Vitamins
564	Multivitamin + Cod Liver Oil		Syrup	Vitamins + Cod Liver Oil
565	Vitamin B1 (Thiamine)	100 mg	Tablet	B Vitamins
566	Vitamin B2 (Riboflavin)	5 mg	Tablet	B Vitamins
567	Vitamin B3 (Nicotinic Acid)	50 mg	Tablet	B Vitamins
568	Vitamin B6 (Pyridoxine)	25 mg	Tablet	B Vitamins
569	Vitamin B1 + B6 + B12	100 mg + 200 mg + 200 mcg	Tablet	B Vitamins
570	Vitamin B Complex		Capsule	B Vitamins
571	Vitamin B Complex		Syrup	B Vitamins
572	Vitamin C	250 mg & 500 mg	Chewable Tablet	Vitamins
573	Vitamin E	200 mg & 400 mg	Tablet	Vitamins
574	Vitamin E	200 mg & 400 mg	Soft & Hard Gelatin Capsule	Vitamins
575	Beta Carotene + Vitamin C + Vitamin E	6 mg + 200 mg + 50 mg	Tablet	Vitamins
576	Multivitamin		Syrup & Drop	Multivitamin
577	Calcium as Carbonate	500 mg	Tablet	Calcium Preparation
578	Calcium as Orotate	400 mg	Tablet	Calcium Preparation
579	Calcium + Vitamin C		Effervescent Tablet	Calcium Preparation
580	Calcium + Vitamin D3	500 mg + 200 IU	Tablet	Calcium Preparation
581	Calcium + Vitamin C + Vitamin D3		Effervescent Tablet	Calcium Preparation
582	Calcium + Vitamin D3 + Minerals		Tablet	Calcium Preparation

583	Zinc Sulfate	20 mg	Effervescent Tablet	Zinc Preparation
584	Zinc Sulfate	10 mg / 5ml	Syrup	Zinc Preparation
585	Zinc + Folic Acid	22.5 mg + 0.5 mg	Tablet	Zinc Preparation
586	Vitamin B Complex + Zinc		Tablet	Zinc Preparation
587	Vitamin B Complex + Zinc		Syrup	Zinc Preparation
588	Multivitamin + Multimineral		Tablet	Vitamins + Minerals
589	Vitamin A-Z		Tablet	Vitamins + Minerals
590	Vitamin A-Z with Lycopene		Tablet	Vitamins + Minerals
591	Prenatal Multivitamin + Minerals		Tablet	Vitamins + Minerals
592	Super Antioxidant		Tablet	Vitamins + Minerals
593	Multivitamin + Multimineral for Nursing mother		Tablet	Vitamins + Minerals
594	Multivitamin + Multimineral for Pregnancy & Nursing mother		Tablet	Vitamins + Minerals
595	Composite Amino Acid 5% + D-Sorbitol + Electrolytes		IV Infusion	Parenteral Nutrient
596	Oral Rehydration Salt		Sachet	Electrolyte
597	Dextrose (Glucose)	5%, 10%, 25% & 50%	IV Infusion	Electrolyte + Nutrient
598	Saline + Dextrose	0.225% + 5% & 0.45% + 5%	IV Infusion	Electrolyte + Nutrient
599	Normal Saline	0.90%	IV Infusion	Electrolyte + Nutrient
600	Isotonic Dextrose Saline	0.18% + 4.3%	IV Infusion	Electrolyte + Nutrient
601	Cholera Saline		IV Infusion	Electrolyte + Nutrient
602	Hartmann's Solution		IV Infusion	Electrolyte + Nutrient
603	Dextrose + Hartmann's Solution		IV Infusion	Electrolyte + Nutrient
604	Alendronate Sodium	70 mg	Tablet	Bisphosphonate Preparation
605	Ibandronic acid	150 mg	Tablet	Bisphosphonate Preparation
606	Risedronate Sodium	150 mg	Tablet	Bisphosphonate Preparation
607	Zoledronic Acid	4 mg / 5 ml Vial	IV Infusion	Bisphosphonate Preparation
608	Alendronic Acid + Colecalciferol	70 mg + 2800 IU	Tablet	Inhibitor of bone resorption
609	Glucosamine + Chondroitin	250 mg + 200 mg	Tablet	Drug for cartilage regeneration
610	Sodium Hyaluronate	20 mg / 2ml	IA Injection	Drug for inflammatory bones & joints
611	Diacerein + Glucosamine	50 mg + 750 mg	Tablet	Drug for inflammatory bones & joints
612	Ketorola Tromethamine	10 mg	Tablet	Non opoid analgesic for post operative pain
613	Ketorola Tromethamine	30 mg/ ml & 60 mg / 2ml	IM/IV Injection	
614	Tolperisone	50 mg	Tablet	Centrally acting skeletal muscle relaxant
615	Nalidixic Acid	500 mg	Tablet	systemic Urinary Anti infectant
616	Nitrofurantoin	100 mg	Tablet	systemic Urinary Anti infectant
617	Potassium Citrate + Citric Acid	30% + 5%	Oral Solution	Systemic alkalizer for urinary infections
618	Glycine	1.50%	Solution	Irrigating Solution for Urological surgery
619	Alfuzosin HCl	10 mg	Tablet	Drug for Benign Prostatic Hyperplasia

620	Finasteride	5 mg	Tablet	Drug for Benign Prostatic Hyperplasia
621	Flavoxate HCl	100 mg & 200 mg	Tablet	Drug for Benign Prostatic Hyperplasia
622	Tamsulosin HCl	0.4 mg	Capsule	Drug for Benign Prostatic Hyperplasia
623	Tolterodine	2 mg	Tablet	Drug for Benign Prostatic Hyperplasia
624	Darifenacin Hydrobromide	7.5 mg	ER Tablet	Drug for urinary incontinence
625	Azithromycin	1%	Eye Drop	Ophthalmic antibiotics
626	Chloramphenicol	0.5%	Eye Drop	Ophthalmic antibiotics
627	Ciprofloxacin	0.3%	Eye Drop	Ophthalmic antibiotics
628	Gatifloxacin	0.5%	Eye Drop	Ophthalmic antibiotics
629	Gentamycin	0.3%	Eye Drop	Ophthalmic antibiotics
630	Levofloxacin	0.5% & 1.5%	Eye Drop	Ophthalmic antibiotics
631	Lomefloxacin	0.3%	Eye Drop	Ophthalmic antibiotics
632	Moxifloxacin	0.5%	Eye Drop	Ophthalmic antibiotics
633	Natamycin	5%	Eye Drop	Ophthalmic antibiotics
634	Ofloxacin	0.30%	Eye Drop	Ophthalmic antibiotics
635	Tobramycin	0.30%	Eye Drop	Ophthalmic antibiotics
636	Neomycin + Bacitracin + Polymyxin B	1700 IU + 25 IU + 5000 IU	Eye Drop & Ointment	Ophthalmic antibiotics
637	Acyclovir	3%	Eye Ointment	Ophthalmic antiviral
638	Dexamethasone Sodium Phosphate	0.1%	Eye Drop	Steroid
639	Dexamethasone Sodium Phosphate + Chloramphenicol	0.1% + 0.5%	Eye Drop	Steroid + Antibiotic
640	Dexamethasone Sodium Phosphate + Ciprofloxacin	0.1% + 0.3%	Eye Drop	Steroid + Antibiotic
641	Dexamethasone Sodium Phosphate + Tobramycin	0.1% + 0.3%	Eye Drop	Steroid + Antibiotic
642	Fluorometholone	0.1%	Eye Drop	Steroid
643	Fluorometholone + Tetrahydrozoline	0.1% + 0.25%	Eye Drop	Steroid
644	Loteprednol	0.5%	Eye Drop	Steroid
645	Loteprednol + Tobramycin	0.5% + 0.3%	Eye Drop	Steroid + Antibiotic
646	Bromfenac	0.09%	Eye Drop	Non Steroid
647	Diclofenac Sodium	0.1%	Eye Drop	Non Steroid
648	Ketorola Tromethamine	0.5%	Eye Drop	Non Steroid
649	Ketotifen	0.025%	Eye Drop	Non Steroid
650	Olopatadine	0.10%	Eye Drop	Non Steroid
651	Atropine	1%	Eye Drop & Ointment	Mydriatic and Cycloplegic
652	Cyclopentolate	1%	Eye Drop	Mydriatic and Cycloplegic
653	Tropicamide	0.5% & 1%	Eye Drop	Mydriatic and Cycloplegic
654	Tropicamide + Phenylephrine	0.8% + 5%	Eye Drop	Mydriatic and Cycloplegic
655	Betaxolol	0.5%	Eye Drop	Myotic & Glaucoma Drug
656	Brimonidine	0.20%	Eye Drop	Myotic & Glaucoma Drug
657	Brinzolamide	1%	Eye Drop	Myotic & Glaucoma Drug
658	Latanoprost	0.005%	Eye Drop	Myotic & Glaucoma Drug
659	Pilocarpine	2%	Eye Drop	Myotic & Glaucoma Drug
660	Timolol	0.5%	Eye Drop	Myotic & Glaucoma Drug
661	Trovaprost	0.004%	Eye Drop	Myotic & Glaucoma Drug

662	Brimonidine + Timolol	0.2% + 0.5%	Eye Drop	Combined drug
663	Dorzolamide + Timolol	0.2% + 0.5%	Eye Drop	Combined drug
664	Latanoprost + Timolol	0.005% + 0.5%	Eye Drop	Combined drug
665	Hypromellose	0.3%	Eye Drop	Drug for dry eyes
666	Cyclosporine	0.05%	Eye Drop	Drug for dry eyes
667	Sodium Hyaluronate	0.1% & 0.2%	Eye Drop	Drug for dry eyes
668	Hypromellose + Carbomer	0.3% + 0.22%	Gel Eye Drop	Combined drug
669	Povidone + Electrolyte	5%	Eye Drop	Providone + Electrolyte
670	Antioxidant Vitamins + Minerals		Eye Drop	Antioxidant Vitamins + Minerals
671	Xylometazoline	0.05% & 1%	Nasal Drop / Spray	Nasal Preparation
672	Oxymetazoline	0.025% & 0.05%	Nasal Drop / Spray	Nasal Preparation
673	Sodium Chromoglycate	2%	Nasal Drop / Spray	Mast cell stabilizer
674	Mianserin Hydrochloride	30 mg	Tablet	Antidepressant Drug
675	Rivaroxaban	2.5 mg	Tablet	Antiplatelet Drug